

METAL TRADE COMAX, a.s.

273 24 Velvary 420

INSPECTION CERTIFICATE

ČSN EN 10 204/3.1

Order No.

Product No.

Description

Charge No.

Analyse No.

HP-1102493

**Chemical composition**

<b>Si</b>	%	<b>Ca</b>	%
<b>Fe</b>	%	<b>Sb</b>	%
<b>Cu</b>	Zbytek %	<b>P</b>	%
<b>Mn</b>	%	<b>Cd</b>	%
<b>Mg</b>	%	<b>Bi</b>	%
<b>Zn</b>	%	<b>Al</b>	Zbytek %
<b>Ni</b>	%		%
<b>Cr</b>	%		%
<b>Pb</b>	%		%
<b>Sn</b>	%		%
<b>Ti</b>	%		%

**Smelting matches alloys in accordance with:**

**Checkout:**

Čermáková Marcela

**Remark**

**Date of issue:**

**Signature:**